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Part No.

Mounting Plate-PG40-4040

-40 -4040
M12 40 40 30 30

12

4x(M6x20) 117 5.33.40.4040

Mounting Plate-PG45-4545

-45 -4545
M12 45 45 33 33 4xFC 189 5.33.45.4545

Mounting Plate-PG40-4080

-40 -4080

M12
80 40 40 2x(M14x25)

277 5.33.40.4080.M12

M16 275 5.33.40.4080.M16

Mounting Plate-PG45-4590

-45 -4590

M12
90 45 45 2x(M14x25)

344 5.33.45.4590.M12

M16 342 5.33.45.4590.M16

Mounting Plate-PG40-8080

-40 -8080

M12

80 80 40 40 4x(M14x25)

582 5.33.40.8080.M12

M16 580 5.33.40.8080.M16

M20 577 5.33.40.8080.M20

Mounting Plate-PG45-9090

-45 -9090

M12

90 90 45 45 4x(M14x25)

714 5.33.45.9090.M12

M16 712 5.33.45.9090.M16

M20 709 5.33.45.9090.M20
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M6x20 Bolt

zinc plated

Fastening Set FC

�����)�

Hole Reducer Bolt

nickel plated

Mounting Plate

Material and Color: diecast zinc, sliver

Floor Elements
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